Doing Our Best to Provide You the Best. Chrysler PT Cruiser. Page 1. 7/16 TP20098,Rev.11. Pin Height /2 Center /2

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Doing Our Best to Provide You the Best. Chrysler PT Cruiser. Page 1. 7/16 TP20098,Rev.11. Pin Height /2 Center /2"

Transcription

1 Chrysler PT Cruiser 7/16 TP20098,Rev.11 Pin Height /2 Center / parts list Ref. Part No. No. Qty. Description /8 Flat Washer /8 Lock Washer /8 Hex Nut /8 x 1-1/4 Bolt Gr Bushing /8 x 2 Bolt Gr Heavy Washer Shim #14 x 1 Type A Screw Nut Strip Pull Ear Cover Pull Ear Cover Baseplate Crossmember Plug Mount Kit Loctite (not shown) Please order replacement parts by PART NO. and DESCRIPTION. Doing Our Best to Provide You the Best Page 1

2 Warning: Failure to follow these instructions can result in loss of towing vehicle control, separation of the tow BAR from the towing vehicle, separation of the towed vehicle from the tow BAR, causing severe personal injury, death, or property damage. WARRANTY POLICY, OPERATOR MANUALS & REGISTRATION Go online to to review Demco warranty policies, operator manuals and register your Demco product. CAUTION Safety is of utmost importance at all times. There are several items that must be checked each time before using and while using a tow bar. Before allowing anyone to hook up or operate a tow bar, be sure they have read and understand the proper operating procedure. DO NOT use worn or damaged cables and/or pins. Be sure the SAFETY CABLES are hooked, chassis to chassis, to both the towing and towed vehicles using the crisscross method. Check clearance between vehicles in a turning situation. Check base plate mounting bolts for tightness and frame for metal fatigue. Do not load the towed vehicle with anything as you may exceed the towing capacity of the tow bar. Keep fingers away from pivot points to prevent personal injury. Be sure the steering components of the towed vehicle are properly aligned. Demco baseplates are designed for use on factory vehicle suspension setups. Demco baseplates are not recommended for use on modified suspensions lowered or raised. Towing vehicle must be larger and at least 500 lbs. heavier than the towed vehicle and tow bar combined. NOTE: This unit can be backed up in moderate increments. Any severe backwards cornering could result in damage to the Tow Bar and/or towed vehicle chassis. For automatic transmissions: Consult your vehicle owners manual for towing suitability with the drive shaft connected. Otherwise, the towed vehicle will have to be equipped with a transmission pump or drive shaft disconnect. Check to make sure that all lights are in proper working order. The information on towability of vehicles is reprinted with permission of MotorHome Magazine, and is believed to be reliable. However, Demco does not warrant the information to be correct. Always consult your towed vehicle owner s manual and follow towing instructions. Each year, MotorHome Magazine, compiles a list of vehicles that can be towed four-down behind a motorhome with no modifications required. Caution: MotorHome Magazine left out any vehicles that have towing speed limits slower than 55 m.p.h., or distance limits of less than 200 miles. At a minimum, these vehicles require significant modification, such as the use of an aftermarket product, to make them towable. The availability of a Demco Tow Bar Base Plate does not imply that these vehicles can be modified or that there is an aftermarket product available. Refer to your vehicle owner s manual or consult your dealer to determine whether your vehicle can be modified to make it towable. Failure to observe this precaution could result in property damage or personal injury. important installation items DEMCO products and accessories are intended to be installed by professional installers with experience, proper equipment and the ability to do modification work. Installers with these qualifications can be found in RV and Automotive Service Centers. If the car to be towed has been in an accident, the chassis may be damaged in an area where the Base Plate attaches. It may no longer be suitable for towing. Extreme caution and careful examination are required in such a situation. It is also likely, even from a minor accident, that the hole alignment will be more difficult due to hole alignment problems. Many DEMCO Base Plates are designed to use existing holes and hardware to mount the Base Plate to the towed vehicle. Even though the bolt is there, however, do not assume it is adequate for mounting the Base Plate. Manufacturers make many changes in hardware both within and between model years. Be sure the bolt is long enough to protrude past the nut a distance no less than 1/2 the diameter of the bolt, after the Base Plate is mounted. The threads should be in good condition. We require R that Blue be used on all bolts. If a new bolt is required, be sure it is SAE Grade 5 or Metric 8.8. NOTE: The dimensional variations between otherwise identical vehicles can be considerable. Some minor modifications may have to be made to ensure a proper fit. BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: METRIC BOLTS: Size Grade Torque Size Grade Torque 5/ ft/lbs 8mm 8 23 ft/lbs 3/ ft/lbs 10mm 8 45 ft/lbs 7/ ft/lbs 12mm 8 78 ft/lbs 1/ ft/lbs 14mm ft/lbs Page 2

3 installation instructions 1. Open hood and remove two screws from each side, top side of grill. 5. Remove two screws from facia to fender by pulling plastic wheel well out to access. 2. Carefully pull grill section down to release retainers, then up and out to remove. 6. Remove eight screws from bottom of facia and carefully remove facia. NOTE: Late models remove three screws and two push fasteners. 3. Remove two screws above bumper to fender. 7. On passenger s side, remove two bolts from side of bumper and two bolts from vacuum box. 4. Remove three screws from wheel well to front facia on each side. Page 3

4 8. On driver s side, remove three screws from bracket that holds computer and let hang. NOTE: Some vehicles will not be equipped with this bracket. If so proceed to next step. 11. Trim plastic on driver s side so it doesn t interfere with baseplate. Slide baseplate on outside of frame, use previously removes screws on each side through baseplate (Do Not Tighten). 9. Late models remove plastic filler panel and panel will not be reinstalled. 10. Trim filler panel as shown in picture. Also drill a 1/4 hole in filler panel and frame for relocating plastic push fastener. 12. Push baseplate up and clamp cross-tube to front. Make sure sides of baseplate are approximately flush with top lip on vehicle, adjust by reclamping cross-tube. Page 4

5 13. Tighten two bolts on passenger s side, two screws on driver s, and drill four 3/8 holes on each side through baseplate and frame lip. Use eight 3/8 x 1-1/4 bolts, eight lock washers, and eight hex nuts. Use Blue and tighten these bolts. NOTE: Watch for wiring on backside when drilling. 16. Remove screws from driver s side that were used temporally. Reinstall bracket that holds computer using three 1 screws included. The back screw needs heavy washer under bracket for a spacer. NOTE: Flatten two hooks on back side of computer bracket. On passenger s side, remount vacuum box with two 1 screws and heavy washer as spacer behind rear of box. 14. Drill two 3/8 holes through baseplate cross-tube by clamps. Use 3/8 x 2 bolt, 3/8 lock washer, 3/8 flat washer, and 3/8 hex nut on each side. NOTE: Check on backside before drilling. Early Model 15. Drill two 3/8 holes into bottom of bumper through baseplate, insert long nut strip inside of bumper, nut side up. Use 3/8 x 2 bolt and 3/8 lock washer through baseplate and bumper into nut strip, use shim if necessary. On newer models, put both spacers in between baseplate and bumper. 17. Cut backside of facia, by measuring down 1-3/8 as shown in picture. Reinstall facia and previously removed hardware. Page 5

6 Late Model 18. Cut out hole in facia grill insert, for clearance of baseplate. Use reference show in picture. Reinstall facia and previously removed hardware9 19. Plug mount (item #14) may be installed if desired in convenience holes on either chain anchor or as desired. NOTE: Excess material may be trimmed from bracket. Page 6

7 NOTES: Page 7

8 th St., BOYDEN, IA PH: (712) FAX: (712) TOLL FREE: DEMCO ( ) Go online to for Demco warranty policies, operator manuals & product registration. Page 8

Doing Our Best to Provide You the Best. JEEP Wrangler. 3/17 TP29292,Rev. 3. Pin Height: 18-3/4 Centers: 22-1/4

Doing Our Best to Provide You the Best. JEEP Wrangler. 3/17 TP29292,Rev. 3. Pin Height: 18-3/4 Centers: 22-1/4 3/17 TP29292,Rev. 3 JEEP Wrangler Pin Height: 18-3/4 Centers: 22-1/4 9519292 parts list ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION 1 00057 2 WASHER,.25 SPRING LOCK 15 15041 2 PULL BLOCK 2

More information

Doing Our Best to Provide You the Best. Jeep Cherokee Trailhawk. 1/17 TP29308,Rev 1. Pin Height - 21 Pin Centers Page 1. Safety cable link hole

Doing Our Best to Provide You the Best. Jeep Cherokee Trailhawk. 1/17 TP29308,Rev 1. Pin Height - 21 Pin Centers Page 1. Safety cable link hole Jeep Cherokee Trailhawk 1/17 TP29308,Rev 1 Pin Height - 21 Pin Centers - 33 Safety cable link hole ITEM PART # QTY DESCRIPTION 1 00057 2 WASHER,.25 SPRING LOCK 2 00059 4 WASHER, FLAT.375 3 00062 2 NUT.25NC

More information

metric BOlTS: 42 ft/lbs.

metric BOlTS: 42 ft/lbs. Subaru Outback 11-13 TP20272,Rev.1 BOlT TORQuE SPECIfICATIONS STANDARD BOlTS: Size grade Torque 5/16 5 20 ft/lbs. 3/8 5 35 ft/lbs. 7/16 5 56 ft/lbs. 1/2 5 85 ft/lbs. metric BOlTS: Size 8mm 10mm 12mm 14mm

More information

Doing Our Best to Provide You the Best. Centers-25-3/4 Pin Height PARTS LIST BOLT TORQUE SPECIFICATIONS TP20076,Rev.

Doing Our Best to Provide You the Best. Centers-25-3/4 Pin Height PARTS LIST BOLT TORQUE SPECIFICATIONS TP20076,Rev. 11-08 TP20076,Rev.5 Ford F-150 Pick-Up (4WD) Ford Expedition (4WD) BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: METRIC BOLTS: Size Grade Torque Size Torque 5/16 5 20 ft/lbs. 8mm 22 ft/lbs. /8 5 5 ft/lbs.

More information

BOLT TORQUE SPECIFICATIONS STANDARD BOLTS:

BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: ASSEMBLY OPERATION REPLACEMENT PARTS Doing Our Best to Provide You the Best Ford Taurus Mercury Sable 09-05 TP20039,Rev.4 BOLT TORQUE SPECIFICATIONS STANDARD BOLTS: METRIC BOLTS: Size Grade Torque Size

More information

Size Grade Torque 9/ ft/lbs. 5/ ft/lbs. 3/ ft/lbs. 7/ ft/lbs ft/lbs.

Size Grade Torque 9/ ft/lbs. 5/ ft/lbs. 3/ ft/lbs. 7/ ft/lbs ft/lbs. Ford 150 5 1/2, 6 1/2 & 8 Boxes 4/16 HJ32003,Rev 2 BOlT TORQUE SPECIFICATIONS STANDARD BOlTS: Size Grade Torque 5/16 5 20 ft/lbs. 3/8 5 35 ft/lbs. 7/16 5 56 ft/lbs. 1/2 5 85 ft/lbs. Size Grade Torque 9/16

More information

Page 1. 2/18 HJ26180 Rev 3

Page 1. 2/18 HJ26180 Rev 3 Page 1 2/18 HJ26180 Rev 3 Introduction Thank you for purchasing a Demco Recon hitch. We feel you have made a wise choice and hope you are completely satisfied with your new piece of equipment. Please consult

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX2246 Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed

More information

6/17 HJ26077 Rev 12. US Pat. 7,506,886 US Pat. 7,753,392 CA Pat. 2,576,427 AS Pat PAGE 1

6/17 HJ26077 Rev 12. US Pat. 7,506,886 US Pat. 7,753,392 CA Pat. 2,576,427 AS Pat PAGE 1 6/17 HJ26077 Rev 12 US Pat. 7,506,886 US Pat. 7,753,392 CA Pat. 2,576,427 AS Pat. 2007200421 PAGE 1 WARRANTY POLICY, OPERATOR MANUALS & REGISTRATION Go online to www.demco-products.com to review Demco

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX1303 Manual Transmission Only Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories

More information

2/18 HJ26076 Rev 7 1

2/18 HJ26076 Rev 7 1 1 2/18 HJ26076 Rev 7 Introduction Thank you for purchasing a Demco Hijacker hitch. We feel you have made a wise choice and hope you are completely satisfied with your new piece of equipment. WARRANTY POLICY,

More information

BX Dodge Nitro Jeep Liberty Limited 4x4 Installation Instructions

BX Dodge Nitro Jeep Liberty Limited 4x4 Installation Instructions 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who are familiar with our products and have the equipment and knowledge to do fit work. When necessary Blue Ox

More information

WARNING. BX Jeep Liberty Installation Instructions. Serial Number

WARNING. BX Jeep Liberty Installation Instructions. Serial Number Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Item Qty Length Width Hardware Material 1... 2... 2"... 1/2"... 1/2"

More information

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

BASEPLATE KIT INSTALLATION INSTRUCTIONS

BASEPLATE KIT INSTALLATION INSTRUCTIONS BASEPLATE KIT ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Fascia Removal Supplement 2005 Jeep Liberty This supplement supersedes steps 1

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers

More information

BX2616. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

BX2616. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX2616 2010 Mercury Milan (Include Hybrid) Installation Instructions Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate

More information

BASEPLATE KIT INSTALLATION INSTRUCTIONS. ROADMASTER, Inc NE 127th Ave. Vancouver, WA fax

BASEPLATE KIT INSTALLATION INSTRUCTIONS. ROADMASTER, Inc NE 127th Ave. Vancouver, WA fax R O A D M A S T E R, I N C. BASEPLATE KIT Item Qty Length Width Hardware Material 1... 4... 11"... 1/2"...BOLT... 350176-00 2... 2... 1 1/2"... 1/2"...CARRIAGE BOLT. 350362-00 3... 4... 1/2"...FLAT WASHER...

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 6 28 1 2 "ā 1 2 " 4 8 5 Special tools needed: plastic pop rivet gun ITEM QTY NAME PART # 1...4...1/2 x 1 1/4 BOLTS... 350094-00 2...4...1/2 LOCK WASHER... 350309-00 3...4...1/2

More information

WARNING. BX Fiat 500 Abarth/Turbo 2014 Fiat 500c Abarth Installation Instructions

WARNING. BX Fiat 500 Abarth/Turbo 2014 Fiat 500c Abarth Installation Instructions Attachment Tab Height: 13 Attachment Tab Width: 22 Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue Ox towing products and accessories are intended

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. BASEPLATE KIT 15 18 20 19 11 10 14 9 ITEM QTY NAME MATERIAL 1...2... 1/2" x 4 1/2" BOLT... 350106-00 2...2... 1/2" x 3" BOLT... 350101-00 3...2... 1/2" x 1 1/4" BOLT... 350094-00

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. BASEPLATE KIT ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 Important Note: this bracket will not accommodate the Guardian rock shield, some models of the Tow Defender,

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 12 10 3 Special Tools Needed: a die grinder a 2-1/8" hole saw (no tow hook only) ITEM QTY NAME MATERIAL 1...2...1/2" X 1 1/2" CARRIAGE BOLT W/ GROUND HEAD...A-002767 2...2...1/2"

More information

Please read BOTH these Installation Instructions and the General Information sheet prior to installing or operating this equipment.

Please read BOTH these Installation Instructions and the General Information sheet prior to installing or operating this equipment. Attachment Tab Height: 24-1/4 Serial Number Attachment Tab Width: 24 Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1. Blue Ox towing products

More information

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Instructions before attempting to install or operate this equipment. Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

12/17 TB20039, Rev 12. Excalibar II. Page 1

12/17 TB20039, Rev 12. Excalibar II. Page 1 2/7 TB20039, Rev 2 Excalibar II Page WARRANTY POLICY, OPERATOR MANUALS & REGISTRATION Go online to www.demco-products.com to review Demco warranty policies, operator manuals and register your Demco product.

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1138 2014-18 Jeep Cherokee (No Trailhawk) (Includes Adaptive Cruise) Attachment Tab Height: 19-1/2 Serial Number

More information

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment.

Please read BOTH these Installation Instructions and the General Instructions prior to installing or operating this equipment. 2011-13 Mini Cooper Hardtop (Includes S) 2012-14 Mini Cooper Coupe (Includes S) 2009-15 Mini Cooper Convertible (Includes S) 2012-14 Mini Cooper Roadster (Includes S) 2008-14 Mini Cooper Clubman (Includes

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1126 Attachment Tab Height: 14-1/2 Serial Number Attachment Tab Width: 24 Please read BOTH these and the General

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. BASEPLATE KIT ITEM QTY NAME MATERIAL 1...2...1/2" x 5 1/2" BOLT...350108-00 2...4...1/2" x 1 1/2" BOLT...350095-00 3...2...1/2" x 1 1/2" CARR. BOLT...350362-00 4...8...1/2"

More information

Page 1. 3/17 TB20040,Rev.13

Page 1. 3/17 TB20040,Rev.13 Page 3/7 TB20040,Rev.3 WARRANTY POLICY, OPERATOR MANUALS & REGISTRATION Go online to www.demco-products.com to review Demco warranty policies, operator manuals and register your Demco product. WARNING:

More information

WARNING. BX Jeep Wrangler Installation Instructions. Serial Number

WARNING. BX Jeep Wrangler Installation Instructions. Serial Number Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers

More information

BX Jeep Liberty Renegade 2012 Jeep Liberty Sport Installation Instructions

BX Jeep Liberty Renegade 2012 Jeep Liberty Sport Installation Instructions Attachment Tab Height: 17.5 Attachment Tab Width: 24 Serial Number Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue Ox towing products and accessories

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 4 3 5 13 8 BASEPLATE KIT 7 9 14 12 IF REQUIRED 10 15 360-896-0407 fax 360-735-9300 www.roadmasterinc.com 16 17 IF REQUIRED

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 15 ITEMS 18,19,20,21,& 22 REQUIRED FOR VEHICLES WITHOUT TOW HOO 19 18 BASEPLATE KIT 20 22 4 21 14 5 11 360-896-0407 fax

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 13 10 9 12 ITEM QTY NAME MATERIAL 1...4... 7/16" x 1 1/4" BOLT...350073-00 2...4... 7/16" LOCK WASHER...350307-00 3...4...

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 11 4 9 28 1 2 "ā 1 2 " 10 7 13 Special tools needed: plastic pop rivet gun ITEM QTY NAME PART # 1...4... 1/2 x 1 1/4 BOLT... 350094-00 2...8... 1/2 LOCK WASHER... 350309-00

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 9 6 8 5 360-896-0407 fax 360-735-9300 www.roadmasterinc.com ITEM QTY NAME MATERIAL 1...4... 3/8 x 1 1/4 BOLT...350060-00

More information

3/18 BC20002, Rev 7. Brakes ASSEMBLY CALIBRATION OPERATION REPLACEMENT PARTS. Page 1

3/18 BC20002, Rev 7. Brakes ASSEMBLY CALIBRATION OPERATION REPLACEMENT PARTS. Page 1 3/8 BC000, Rev 7 Brakes ASSEMBLY CALIBRATION OPERATION REPLACEMENT PARTS Page WARNING: To Prevent Serious Injury or Death Failure to follow these instructions, or failure to properly maintain brakes after

More information

PN# Toyota Tacoma 4WD/2wd Pre Runner 6-Lug 2 1/2 Leveling Kit PRO COMP SUSPENSION. Suspension Systems that Work!

PN# Toyota Tacoma 4WD/2wd Pre Runner 6-Lug 2 1/2 Leveling Kit PRO COMP SUSPENSION. Suspension Systems that Work! PRO COMP SUSPENSION Suspension Systems that Work! PN# 65170 1996-2004 Toyota Tacoma 4WD/2wd Pre Runner 6-Lug 2 1/2 Leveling Kit This document contains very important information that includes warranty

More information

WARNING Pontiac G6 GT BX3235. Serial Number. Installation Instructions

WARNING Pontiac G6 GT BX3235. Serial Number. Installation Instructions Please read BOTH these and the General Instructions before attempting to install or operate this equipment. 1. Blue Ox towing products and accessories are intended to be installed by Blue Ox Dealers who

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1. Blue

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1128 (Includes Trail Rated & Adaptive Cruise Control) Please read BOTH these and the General Instructions prior

More information

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number (No S, Clubman or Convertible) (Manual Transmission Only) Please read BOTH these and the General Towing Instructions before attempting to install or operate this equipment. 1. Blue Ox towing

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 9 7 5 8 4 ITEM QTY NAME MATERIAL 1...4...3/8" x 1 1/4" BOLT... 350060-00 2...4...3/8" LOCK WASHER... 350305-00 3...4...3/8" FLAT WASHER... 350304-00 4...2...QUICK LINK... 200008-00

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. BASEPLATE KIT ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 1-800-669-9690 Item Qty Length Width Hardware Part No. 1... 2... 6"... 1/2"... BOLT...350109-00 2... 2...

More information

BX1681. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment.

BX1681. Please read BOTH these Installation Instructions and the General Towing Instructions before attempting to install or operate this equipment. Serial Number BX1681 2007-13 Chevy Pickup 1500, 2500 & 3500 New Style Heavy Duty (2WD/4WD), 2007-11 GMC Pickup 2500 & 3500 New Style, 2008-10 GMC Yukon 2500 Please read BOTH these and the General Towing

More information

INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, Application: 08-NEWER FORD SUPER DUTY WARNING

INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, Application: 08-NEWER FORD SUPER DUTY WARNING INSTALLATION INSTRUCTIONS HD BUMPER AND WINCH MOUNTING KIT Part Number: 74777, 76250 Application: 08-NEWER FORD SUPER DUTY Your safety, and the safety of others, is very important. To help you make informed

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1307 2011-13 Mini Cooper Hardtop (Includes S) 2012-15 Mini Cooper Coupe (Includes S) 2009-15 Mini Cooper Convertible

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX2643 Please read BOTH these and the General Instructions prior to installing or operating this equipment. 1. Blue

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 17 7 11 12 1 9 13 8 16 4 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Item Qty. Length Width Description Part

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 8 9 16 28 1 2 "± 1 2 " BASEPLATE KIT ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 12 15 19 4 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Special tools required

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. 14 ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 6 11 5 13 12 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Special tools needed: ½" x 12" drill bit ITEM QTY

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 Special tools needed: die grinder (for 2012 and later models only) OPTIONAL SPACER 1 16 Cable Tab 6 14 4 3 15 9 2 12

More information

B300BTPAPL Fender Mounting Instructions for MIN300, MIN318 & 1021/302/202 Fenders

B300BTPAPL Fender Mounting Instructions for MIN300, MIN318 & 1021/302/202 Fenders B300BTPAPL Fender Mounting Instructions for MIN300, MIN318 & 1021/302/202 Fenders STEP 1 A. Unpack all cartons and lay out parts. B. Compare the parts with hardware kit B300BTPAPL as shown in Figure 1.

More information

Please visit for the latest version of these installation instructions.

Please visit  for the latest version of these installation instructions. Please visit www.blueox.com for the latest version of these installation instructions. BX1986 Please read BOTH these and the General Information sheet prior to installing or operating this equipment. 1.

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 OPTIONAL SPACER 2 18 1 13 7 16 5 4 17 11 3 14 15 360-896-0407 fax 360-735-9300 www.roadmasterinc.com 8 9 12 Special tools

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. MOUNTING BRACKET KIT IF REQUIRED 15 16 17 14 13 11 12 4 10 Important Note: this bracket will not accommodate the Guardian rock shield, some models of the Tow Defender, Stowaway

More information

»Product» Safety Warning

»Product» Safety Warning #C9315 Installation Instructions 2000-2005 Suburban/Tahoe/Yukon 1500 2/4wd 3" Body Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. PASSENGER SIDE HAS NOTCH ON TOP 10 4 3 13 20 7 18 12 11 ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 6 19 ITEM QTY NAME MATERIAL 1...2... 1 1/4" x 3/4" x.250 WALL

More information

2014 GM 1500 TRUCK STOP---READ THIS FIRST! 7" Lift KIT. **Read These Entire Instructions Before Starting Anything**

2014 GM 1500 TRUCK STOP---READ THIS FIRST! 7 Lift KIT. **Read These Entire Instructions Before Starting Anything** STOP---READ THIS FIRST! **Read These Entire Instructions Before Starting Anything** 2014 GM 1500 TRUCK LIFT KIT INSTRUCTIONS (PART #50768 & #50769 ) 5680 W. Barstow, Fresno, CA 93722 PH: (559) 226-8196

More information

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work!

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work! PRO COMP SUSPENSION Suspension Systems that Work! Part # 55495 97-2002 4WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms This document contains very important information that

More information

Hiniker Company th St. P.O. BOX 3407 Mankato, MN VEHICLE INSTALLATION INSTRUCTIONS FORD 4x4: SUPER DUTY F

Hiniker Company th St. P.O. BOX 3407 Mankato, MN VEHICLE INSTALLATION INSTRUCTIONS FORD 4x4: SUPER DUTY F Page of VEHICLE INSTALLATION INSTRUCTIONS FORD x: 00-007 SUPER DUTY F0 30 0 0 INSTRUCTION SHEET NO: 037 Rev. A IMPORTANT: Read The Snowplow Operators Manual Before Assembling This Kit. MFR. Snowplow Prep

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. Item Qty Length Width Hardware Part No. 1... 4... 4 1/2"... 1/2"... BOLT... 350106-00 2... 4... 1/2"... PLATE WASHER... 350351-00 3... 8... 1/2"... LOCK WASHER... 350309-00 4... 8... 1/2"... NUT... 350258-00

More information

Winch Mounting Plate for Wrangler

Winch Mounting Plate for Wrangler Winch Mounting Plate for 87-06 Wrangler Installation Manual # 92122.2900 Winch Plate is designed to accommodate standard winch mounting footprint. Should it become necessary to drill into plate, do so

More information

INSTALLATION INSTRUCTIONS SEMI Hidden Kit Part Number: Application: 2017 Toyota 4Runner

INSTALLATION INSTRUCTIONS SEMI Hidden Kit Part Number: Application: 2017 Toyota 4Runner INSTALLATION INSTRUCTIONS SEMI Hidden Kit Part Number: 100022 Application: 2017 Toyota 4Runner GENERAL SAFETY PRECAUTIONS Your safety, and the safety of others, is very important. To help you make informed

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 1 7 14 2 4 13 3 10 12 360-896-0407 fax 360-735-9300 www.roadmasterinc.com ITEM QTY NAME MATERIAL 1...8... 1/2" X 1 1/4"

More information

PN# 64660K Nissan Frontier/ Xterra Suzuki Equator 2WD/4WD 2 1/2 Front & 1 1/2 Rear Spacer Kit PRO COMP SUSPENSION

PN# 64660K Nissan Frontier/ Xterra Suzuki Equator 2WD/4WD 2 1/2 Front & 1 1/2 Rear Spacer Kit PRO COMP SUSPENSION 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! PN# 64660K 2005-2011 Nissan Frontier/ Xterra

More information

97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS

97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS 92RC60500 97-02 JEEP TJ BODY LIFT KIT INSTRUCTIONS Congratulations on your purchase of a new Rough Country 2 /3 Body Lift. We are committed to providing you with the best product available for the best

More information

PN# Toyota Tundra 2wd/4wd Sequoia 2wd/4wd 3 Front Spacer PRO COMP SUSPENSION. Suspension Systems that Work!

PN# Toyota Tundra 2wd/4wd Sequoia 2wd/4wd 3 Front Spacer PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! This document contains very important information

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. Item Qty. Length Width Hardware Part No. 1... 1... 3"... 1/2"... BOLT... 350101-00 2... 1... 1/2"... 2WAY LOCKNUT...350258-20 3... 2... 8"... 1/2"... BOLT 4... 8... 1/2"...

More information

»Product» Safety Warning

»Product» Safety Warning C1351 Installation Instructions 2014 Chevy/GMC, ½ Ton, 2/4wd 3.5" Combo Kit Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad Products

More information

ASSEMBLY INSTRUCTIONS FOR PART NUMBER GROUP

ASSEMBLY INSTRUCTIONS FOR PART NUMBER GROUP ASSEMBLY INSTRUCTIONS FOR DYNAPRO 6 BIG BRAKE FRONT HAT KIT, 1.19 DIAMETER VENTED ROTOR 1990-005 ACURA/CIVIC ( LUG) 000-003 CIVIC SI ( LUG) 007 - PRESENT HONDA FIT FOR FACTORY 6 mm DISC SPINDLE PART NUMBER

More information

4 th Gen 4 Runner Front Bumper - Installation Instructions:

4 th Gen 4 Runner Front Bumper - Installation Instructions: www.shrockworks.com info@shrockworks.com 877-474-7625 4 th Gen 4 Runner Front Bumper - Installation Instructions: Thank you for purchasing a ShrockWorks product. We are confident you will enjoy it for

More information

Part # Impala Air Suspension System

Part # Impala Air Suspension System 350 S. St. Charles St. Jasper, In. 47546 Ph. 812.482.2932 Fax 812.634.6632 www.ridetech.com Part # 11060298 59-64 Impala Air Suspension System Front Components: 1 11053001 HQ Series Front Shockwaves 1

More information

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work!

Part # WD Jeep Wrangler TJ Stage I 3 to 4 Lift Now Manufactured With Chromolly Arms PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part # 55495 97-2002 4WD Jeep Wrangler TJ Stage

More information

Installation Instructions

Installation Instructions Equipment Required: Fastener Kit: F Wrenches: 15/16, 15/16 Crowfoot Adaptor Drill Bits: 1/4 Other Tools: Drill, Reciprocating saw Optional, Raise Bed: 18mm socket, 15 extension As an option you can loosen

More information

LPE C5 Battery Relocation Kit

LPE C5 Battery Relocation Kit LPE C5 Battery Relocation Kit The LPE C5 Corvette battery relocation kit improves vehicle weight distribution by moving weight to the rear of the vehicle. The improved weight distribution increases traction

More information

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM

JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM 1986-1995 JEEP WRANGLER INSTALLATION INSTRUCTIONS KIT SUM-7893300 Installation of a body lift will change the center of gravity and the handling characteristics of the vehicle. Because of the higher center

More information

2007 & NEWER JEEP WRANGLER SPORT DUTY UNDERCARRIAGE MOUNTING INSTRUCTIONS (PART NO. LTA05283)

2007 & NEWER JEEP WRANGLER SPORT DUTY UNDERCARRIAGE MOUNTING INSTRUCTIONS (PART NO. LTA05283) BOSS PRODUCTS A Division of Northern Star Industries, Inc. P.O. Box 787 Iron Mountain MI 49801-0787 www.bossplow.com 2007 & NEWER JEEP WRANGLER MOUNTING INSTRUCTIONS (PART NO. LTA05283) PUSHING THE EDGE

More information

READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE.

READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE. #012456, #012457 Installation Instructions Add-A-Leaf Kit Dodge 3/4 Ton Pickup 4WD READ AND UNDERSTAND ALL INSTRUCTIONS AND WARNINGS PRIOR TO INSTALLATION OF SYSTEM AND OPERATION OF VEHICLE. SAFETY WARNING

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. ROADMASTER, Inc. 6110 NE 127th Ave. Vancouver, WA 98682 9 MOUNTING BRACKET KIT 3 2 4 8 5 6 360-896-0407 fax 360-735-9300 www.roadmasterinc.com Important Note: this bracket will

More information

JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms TM w/ Rear Add-A-Leaf & TM w/ Rear Leaf Spring

JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms TM w/ Rear Add-A-Leaf & TM w/ Rear Leaf Spring 400 W. Artesia Blvd. Fax: (310) 747-3912 Compton, CA 90220 Ph: (877) 695-7812 www.trailmastersuspension.com JEEP CHEROKEE (XJ) 3 SPRING KIT w/ Control Arms 84-01 TM3730-40033 w/ Rear Add-A-Leaf & TM3730-40043

More information

09-12 Dodge 4WD Leveling Kit

09-12 Dodge 4WD Leveling Kit 9235900 09-12 Dodge 4WD 1500 2.5 Leveling Kit Thank you for choosing Rough Country for all your suspension needs. DOES NOT FIT TRX PACKAGE VEHICLES!! Rough Country recommends a certified technician install

More information

R O A D M A S T E R, I N C.

R O A D M A S T E R, I N C. R O A D M A S T E R, I N C. MOUNTING BRACKET KIT 15 9 8 14 1 11 4 2 3 ITEM QTY NAME MATERIAL 1...2... 12mm x 1.75 x 60 mm BOLT... 357207-00 2...2... 12mm LOCK WASHER... 355725-00 3...2... 12mm x 1.75 HEX

More information

»Product» Safety Warning

»Product» Safety Warning C9151 Installation Instructions 2014-15 Chevy/GMC 1/2 Ton 2WD & 4WD 1.5" Body Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle. Zone Offroad

More information

Part # 59003B NISSAN TITAN 2WD CARRIER BEARING SPACER KIT PRO COMP SUSPENSION. Suspension Systems that Work!

Part # 59003B NISSAN TITAN 2WD CARRIER BEARING SPACER KIT PRO COMP SUSPENSION. Suspension Systems that Work! 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com PRO COMP SUSPENSION Suspension Systems that Work! Part # NISSAN TITAN 2WD CARRIER BEARING SPACER

More information

WARNING!! C-659 SUBKIT FIGURE 4

WARNING!! C-659 SUBKIT FIGURE 4 '0-'0 DODGE / TON TRUCKS '03-' DODGE 3/ & TON TRUCKS (WILL FIT /, 3/ & TON MEGA CAB SHORT BED) WARNING!! BRAKE, FUEL, AND ELECTRICAL LINES MAY NEED TO BE LOOSENED OR REPOSITIONED TO PROVIDE CLEARANCE FOR

More information

LATEST REVISION:

LATEST REVISION: 2360 Boswell Road Chula Vista, CA 91914 Phone 619.216.1444 Fax 619.216.1474 E-Mail tech@explorerprocomp.com LATEST REVISION: 10.29.2011 PRO COMP SUSPENSION Suspension Systems that Work! Part # 72101B 2011-2012

More information

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM

JEEP WRANGLER (TJ) 4 SPRING KIT KIT# TM 400 W. Artesia Blvd. Fax: (310) 747-3912 Compton, CA 90220 Ph: (877) 695-7812 www.trailmastersuspension.com JEEP WRANGLER (TJ) 4 SPRING KIT 97-06 KIT# TM3440-20013 Installation of a Trail Master suspension

More information

INSTALLATION INSTRUCTIONS WINCH MOUNTING KIT Part Number: Application: Honda Rubicon/Foreman 500

INSTALLATION INSTRUCTIONS WINCH MOUNTING KIT Part Number: Application: Honda Rubicon/Foreman 500 INSTALLATION INSTRUCTIONS WINCH MOUNTING KIT Part Number: 70830 Application: Honda Rubicon/Foreman 500 Your safety, and the safety of others, is very important. To help you make informed decisions about

More information

»Product» Safety Warning

»Product» Safety Warning RBP-LK305-60 Installation Instructions 1999-2004 Ford Super Duty F-250/350 4wd 6" Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle.

More information

(800) MON-FRI 7AM-5PM PST OR WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times**

(800) MON-FRI 7AM-5PM PST OR   WEBSITE: ReadyLIFT.COM **Please retain this document in your vehicle at all times** IF YOUR ReadyLIFT PRODUCT IS MISSING A OR HAS A DAMAGED PART, PLEASE CONTACT CUSTOMER SERVICE DIRECTLY. For warranty issues please return to the place of installation and contact ReadyLIFT. A NEW REPLACEMENT

More information

DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT # 60153

DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS KIT # 60153 DODGE DAKOTA 3 BODY LIFT INSTALLATION INSTRUCTIONS 2003-04 KIT # 60153 Installation of a Performance Automotive Group body lift kit will change the vehicle s center of gravity and handling characteristics

More information

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: 2007+ Jeep JK GENERAL SAFETY PRECAUTIONS Your safety, and the safety of others, is very important.

More information

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK

INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: Jeep JK INSTALLATION INSTRUCTIONS ELITE SERIES REAR BUMPER AND TIRE CARRIER Part Number: 89525/89800 Application: 2007+ Jeep JK GENERAL SAFETY PRECAUTIONS Your safety, and the safety of others, is very important.

More information

Installation Instructions

Installation Instructions Installation Instructions 4 Basic Suspension System 1997-2006 JEEP TJ 4WD Fabtech Motorsports 4331 Eucalyptus Ave. Chino, CA 91710 Tech Line 909-597-7800 Fax 909-597-7185 Web www.fabtechmotorsports.com

More information

»Product» Safety Warning

»Product» Safety Warning D1401 Installation Instructions 2013 Ram 3500, 2014 Ram 2500 4.5" Radius Arm Suspension Lift Read and understand all instructions and warnings prior to installation of product and operation of vehicle.

More information